Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

VRS 56 P - Mower assembly

’i’

:;' ‘ ‘ ;/ {7
-FE/‘/
7 B/
S
. I

No | Code Name Qty [ No | Code Name Qty
1 Engine 25
2 Handlebar & Console 26
3 Mower Deck Assembly 27
4 Drive Assembly 28
5 Grass Bag Assembly 29
6 Blade Assembly 30
7 31
8 32
9 33
10 34
11 35
12 36
13 37
14 38
15 39
16 40
17 41
18 42
19 43
20 44
21 45
22 46
23 47
24 48




Villager’spare parts

Year: 2015

EXPLODED PARTS LIST

Page(s):1/1

VRS 56 P - Handlebar & Console

No

Code

Name

Qty

No

Code

Name

Qty

Self-tapping screw M4.2 *13

31

031459

Clutch arrows

Handle Grip

32

031460

Embrace brake arrows

031451

Drive Clutch Lever

10

Bellevill spring

11

031452

Upper Handle

12

Screw M4*10

13

013269

Knob Nut M8mm

14

Fixed plate

15

Screw M6*35

16

031453

Flywheel Brake Lever

17

Screw M6*50

18

Rope Guide

19

Nut M6

20

Washer 6

21

025819

Throttle Control Assembly

22

031454

Cover

23

031455

Hand shank

24

013290

Bolt, Handle

25

031456

Lower Handle

26

Bolt M8x40

27

Bolt M6x16

28

025832

Bracket

29

031457

handle

30

031458

Barrows speed

Y Y Y Y LN S LY EEN IS T O] PN ey iy iy N N A FEEY PR Sy SN PN )




Villager'spare parts EXPLODED PARTS LIST e
age(s):1/1
VRS 56 P - Mower deck assembly
1
” 4
y
X id . .
> ’ v
i r
- A A
N s - > ' e
‘ -
+~ X B -

s A
No | Code Name Qty [ No | Code Name Qty
19 Nut M6 7 | 56 Bolt M6*12 3
20 Washer 6 2 57 | 031464 |Belt3LXP867 1
33 Bolt M8x16 6 | 58 | 031465 |Mulching Plug 1
34 | 036041 [Height Adjustment Rack 1 59 | 013301 |Side Discharge Chute 1
27 Bolt M6x16 2 60 Butterfly nut 1
36 | 025790 [Torsion Spring 1 61 Baffle 1
37 | 036040 |Mulch Cover 1 62 Rubber 3x25x360 1
38 Mounting Bracket, Discharging 1 64 Pin 1
39 Pivot Shaft 1
40 | 031461 |Mower Deck 1
41 Pin 2X20 2
42 Bolt M8x35 2
43 Bolt M8x65 1
44 | 031462 |Right Bracket 1
45 | 013309 [Torsion Spring, Right 1
46 | 013274 |Rear Guard 1
48 | 013298 [Torsion Spring, Left 1
49 | 031463 |Left Bracket 1
50 Rear Cover 1
51 Rod, Rear Cover 1
52 Rubber Ring 1
53 Nut M8 9
54 | 025824 |Belt cover, left 1
55 | 025823 [Belt cover, right 1




Year: 2015

Villager'spare parts EXPLODED PARTS LIST ,
Page(s):1/1
VRS 56 P - Drive assembly
‘b ) | .
g
- f :
71 e
7/
“
No | Code Name Qty [ No | Code Name Qty
19 Nut M6mm 89 | 020722 [Bearing 2
27 Bolt M6x16mm 90 | 020739 |Bronze Bushing 2
63 | 025793 |Bushing 91 Roll Pin 2
64 Hair Pin 92 Spring Pin 5x16mm 2
65 Flat Washer 8mm 94 Fixed plate 1
70 Wheel cap 95 | 031466 |GT transmission 1
71 Bolt M8x16mm 96 Wheel cap 2
72 | 023420 |Wheel Bearing 1/2"
73 | 020720 |11"wheel "
74 Flat Washer 12 mm
75 Wave Spring Washer
76 | 036035 [Cover

77

025817 [Tension Spring

78

Haul Shank Seam

79

020723 (8"wheel "

80

025825 [Front Shaft Assembly

81

020699 [Wheel Bearing

82

E-Clip 9mm

83

013330 [Pinion Gear, Right

84

E-Clip 19mm

85

025826 |Cutting Height Adjustment Lever

86

025827 [Rear Axle Assembly

87

013331 |Pinion Gear, Left

88

020721 |Bearing Housing

NIRIRIRINIRINIAIRINIR[RIN]IPA]IPAIN]IOIARINIRIN]IA]IO]O




Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

VRS 56 P - Blade assembly

=9
=9
>
>,
-~
-
B
-
a
No | Code Name Qty [ No | Code Name Qty
98 Washer 1
99 | 025855 |Blade Bolt 1
100 Washer 1
101 | 020738 |Woodruff Key 1
102 | 031467 [Pulley 1
103 | 031468 |Blade adaptor 1
104 | 013306 |Blade 1
105 Washer 1
106 | 036037 |Centre bolt 1




Villager'spare parts

EXPLODED PARTS LIST Year: 2015

Page(s):1/1

VRS 56 P - Grass bag assembly

No | Code Name Qty [ No | Code Name Qty
115 | 020741 |Bag Frame 1

116 | 013307 |Fabric Bag

117 Villager LOGO




	Mower assembly.pdf
	Handle bar and console.pdf
	Mower deck assembly.pdf
	Drive assembly.pdf
	Blade assembly.pdf
	Grass bag assembly.pdf

